COOLING SYSTEM PARTS

ITEM

DESCRIPTION

SERIAL #

PART #

1

RADIATOR

TO 200

00255

 

RADIATOR

201/UP

00737

2

RADIATOR CAP

ALL

00968

3

OIL COOLER KIT

ALL

00294

4

BOLT, CARR 5/16NC x 1.5

ALL

NSS

5

SPACER, BRACE 3/8 x 3/4

ALL

NSS

6

L.H. TOP RADIATOR SUPT.

085/UP

00474

7

R.H. TOP RADIATOR SUPT.

085/UP

00473

8

HOSE, PUMP INLET

ALL

00481

9

HOSE, LWR RADIATOR

ALL

00482

10

CLAMP, HOSE

ALL

NSS

11

BOLT, 7/16NC x 1.25CARR

ALL

NSS

12

INSULATOR, RADIATOR

ALL

00970

13

NUT, 7/16 LOCK

ALL

NSS

14

FAN KIT (INCL 36, 19)

001/276A

03045

 

FAN

277A/UP

00398

15

STRAP, FAN

ALL

00971

16

BOLT, M8x30

ALL

NSS

17

BOLT, M8x20

ALL

NSS

18

BOLT, M6x45

ALL

NSS

19

SPACER, FAN 1.7 THICK

ALL

00376

20

PULLEY, W.PUMP 2 GRV

001/238

00798

 

PULLEY, W.PUMP 1 GRV

238/UP

00313

21

WATER PUMP & GASK DIST

001/034

00387

 

WATER PUMP & GASK DIS

035/UP

00407

22

OUTLET, W. PUMP

ALL

01070

23

BOLT M8x20

ALL

NSS

24

GASKET, W. OUTLET

ALL

00939

25

THERMOSTAT, 190 DEG

ALL

00817

26

CAP, OIL FILL

ALL

00694

27

GASKET, ROCKER ARM COV

ALL

00692

28

GASKET, CYL HEAD DIST

001/034

00942

 

GASKET, CYL HEAD/DIS ENG.

035/UP

01038

29

TEMP SENDER 100-280

ALL

00432

NS

MOUNTING KIT PS COOLER

ALL

00294

30

RADIATOR SUPPORT

TO 084

00098

31

TUBE, RADIATOR

ALL

00996

32

W. PUMP GASKET, DIST

TO 034

00386

 

W. PUMP GASKET, DIS

034/UP

00408

33

HOSE, UPPER RADIATOR

ALL

00480

34

ALTERNATOR BELT

108/240

00260

 

ALTERNATOR BELT

241/UP

00937

35

POWER STEERING BELT

001/216

00261

 

POWER STEERING BELT

217/238

00828

 

POWER STEERING BELT

239/UP

00938

36

UPPER RADIATOR HOSE

ALL

00480

NS

UPPER GASKET KIT D.I.S. ENG

035 UP

01036

NS

LOWER GASKET SET D.I.S. ENG

035 UP

01037

NS

OIL PAN GASKET

ALL

00635

NS

FRONT COVER  & SEAL ASSY

ALL

02068

NS

FRONT COVER

ALL

02069

NS

SEAL, FRONT COVER

ALL

02070

NS

UPPER GASKET SET DIST ENG

001/034

00943